



Art Of Fibre
Hoofdstraat 152
6061CH Posterholt
The Netherlands
esther@artoffibre.com

Customer
GG Ramseyer Becanson

OFDA Test Report

OFDA2220 v5.423 (Cal:4.8483W-2.37), Measured: 26Jun25, File: 2220_250626_201735.MES

Name : Men in Black
Description : Certified Alpaca Testing
Operator : Esther Verbeek
Lot/client : GG Ramseyer Besancor

Diameter : 16.7 μ m
SD : 3.6 μ m
CV : 21.7 %
CE : 7.2 μ m
Comfort : 100.0 %
%<15 μ m : 28.3 %
Spin fineness : 16.4 μ m
Curve : 35.4 deg/mm
Curve SD : 26.4 deg/mm
Num fibres : 1916

Staple length : 80.0 mm
Finest from tip : 50.0 mm
Mean diam ends : 17.6 μ m
Skin diam : 17.7 μ m
Min diam : 15.8 μ m
Max diam : 17.7 μ m
SD Along : 0.7 μ m
SD Across : 3.8 μ m

